

증명서 번호 : 82445774
CERTIFICATE NO

발행일 : JAN. 18. 2023
DATE OF ISSUE

계약번호 : FE2301016
CONTRACT NO

품명 : PREPAINTED HOTDIP ZN-AL-MG ALLOY COATED STEEL SHEET
COMMODITY

적용규격 : EN 10346 DX51D/Acc. to 3.1 EN 10204
SPECIFICATION

검사증명서 INSPECTION CERTIFICATE

고객 : DASTERUM SRL
CUSTOMER

취급상사 : KEO SANG CO., LTD
SHIPPER

DESTINATION : CONSTANTA

KG 스틸

KG DONGBU STEEL CO. LTD.

* HEAD OFFICE : 7F, Seoul Square, 416,
Hangang-daero, Jung-gu,
Seoul, Korea, 04637

TEL : (080) 5600-114

EMAIL : dbsteelcs@kggroup.co.kr

* INCHEON WORKS : 789, Baekbeom-ro, Seo-gu,
INCHEON, KOREA, 22841

TEL : (032) 570-4339

PAGE : 1/3

주문 치수 ORDER SIZE	제 조 번 호 PRODUCT NO			수 량 QUANTITY			제 품 치 수 DIMENSION(mm)			인 장 시 험 TENSILE TEST			경도 HARDNESS	도막 두께 PAINT THICKNESS		도금 부착량 Zn-Al-MG COATING WEIGHT	IMPACT TEST	BEND TEST	PHENOLICS TEST	RESISTANCE	S T	색차 COLOR DIFFERENCE		표면 광택도 GLOSS		화 학 성 분 CHEMICAL COMPOSITION(%)					비 고 REMARKS
	포장 번호 PACK- AGE NO	검사번호 INSPECTION NO	CHARGE NO	COIL LENGTH (m)	Net Weight (KGS)	Gross Weight (KGS)	두께 THICK NESS	너비 WIDTH	길이 LENGTH	항복 강도 Y.P	인장 강도 T.S	연신 율 EL.		상면 TOP	하면 BOT- TOM							상면 TOP	하면 BOT- TOM	상면 TOP	하면 BOT- TOM	C	P	S	SI	Mn	
01 2412 PD03B/PK02Y POLYESTER/POLYESTER PA3005 0.40MM X 1250.0MM X C	1	RP215301	BL45A	1.100	4.400	4.500	0.40	1250.0	COIL	339.9	383.4	35.5	53	25.0	5.0	128.6	G	G	H	100	G	G	G	30	21	38	9	7	13	188	
	2	RP215302	BL45A	1.100	4.400	4.500	0.40	1250.0	COIL	339.9	383.4	35.5	53	25.0	5.0	128.6	G	G	H	100	G	G	G	30	21	38	9	7	13	188	
	3	RP215303	BL45A	1.100	4.400	4.500	0.40	1250.0	COIL	339.9	383.4	35.5	53	25.0	5.0	128.6	G	G	H	100	G	G	G	30	21	38	9	7	13	188	
	4	RP215304	BL45A	1.100	4.400	4.500	0.40	1250.0	COIL	339.9	383.4	35.5	53	25.0	5.0	128.6	G	G	H	100	G	G	G	30	21	38	9	7	13	188	
	5	RP215305	BL45A	1.065	4.180	4.280	0.40	1250.0	COIL	339.9	383.4	35.5	53	25.0	5.0	128.6	G	G	H	100	G	G	G	30	21	38	9	7	13	188	
— SIZE TOTAL —	5			5.465	21.780	22.280																									
02 2412 P523B/PK02Y POLYESTER/POLYESTER PA3005 0.40MM X 1250.0MM X C	1	RP215101	BL45A	1.100	4.400	4.500	0.40	1250.0	COIL	334.4	385.2	34.5	55	25.0	5.0	129.6	G	G	H	100	G	G	G	30	21	38	8	8	6	194	
	2	RP215102	BL45A	1.100	4.400	4.500	0.40	1250.0	COIL	334.4	385.2	34.5	55	25.0	5.0	129.6	G	G	H	100	G	G	G	30	21	38	8	8	6	194	
	3	RP215103	BL45A	1.100	4.400	4.500	0.40	1250.0	COIL	334.4	385.2	34.5	55	25.0	5.0	129.6	G	G	H	100	G	G	G	30	21	38	8	8	6	194	
	4	RP215104	BL45A	1.100	4.400	4.500	0.40	1250.0	COIL	334.4	385.2	34.5	55	25.0	5.0	129.6	G	G	H	100	G	G	G	30	21	38	8	8	6	194	
	5	RP215105	BL45A	1.073	4.000	4.100	0.40	1250.0	COIL	334.4	385.2	34.5	55	25.0	5.0	129.6	G	G	H	100	G	G	G	30	21	38	8	8	6	194	
— SIZE TOTAL —	5			5.473	21.740	22.240																									
03 2412 PF02B/PK02Y POLYESTER/POLYESTER PA3005																															
상기 제품은 규정의 시험을 행하여 합격하였음을 증명합니다. WE HEREBY CERTIFY THAT THE PRODUCT DESCRIBED HEREIN HAS BEEN SATISFACTORILY TESTED IN ACCORDANCE WITH THE SPECIFICATION.																	확인		Y.G. Park										CHIEF OF QUALITY INNOVATION TEAM / I.Q.C(JIS)		
"TR" stands for "Trace", which means that the component is below the minimum measurement.																													원본 - ORIGINAL		
※ COLOR																															
0 : BEIGE 5 : BLUE NC : Noncombustible																															
1 : RED 6 : BROWN AB : Antibacterial																															
2 : ORANGE 7 : WHITE AS : Antistatic 10 ⁶ (6.8)Ω/sq																															
3 : YELLOW 8 : METALIC																															
4 : GREEN 9 : GRAY_BLACK																															

MADE IN KOREA